© -\ BRIDGEVIEW MFG. INC.

 PULLDOZER
1220

Scraper Pan
Operator’s & Assembly Manual

Last Updated: July 27, 2017

Bridgeview Manufacturing Inc.
P.O. Box 4
Gerald, Saskatchewan, Canada

SOA 1BO

Phone: 1-306-745-2711

Fax: 1-306-745-3364
Email: bmi@sasktel.net
www.bridgeviewmanufacturing.com

1



http://www.bridgeviewmanufacturing.com/

BRIDGEVIEW MANUFACTURING INC.

Your Authorized Dealer

Your Serial Number

The serial number is located on the front left side corner of the bowl. (S/N PD1200 & up)

Serial Number Plate

AWARNING

Failure to read and
understand operator's
manual & all safety signs
could result in serious injury.

Manual must remain
with machine.




PULLDOZER \ﬁ:@

TABLE OF CONTENTS

1 INTRODUCTION....c.iitiiiiiieieierie ettt bbb bbb sbenneas 4
1.1 Safety PreCaUtiONS ..o 5
1.1.1 Recognize Safety INformation ...........ccccecviveiieii i 6
1.1.2 Power REQUINEMENTS: .....ccoiiiiiiiiisiieiieeee et 7
1.1.3  Hydraulic SYSIEMS: ......coiiiiiiie e 8
D2 I = 1 1S3 oY) £ = (o o SRS SPRS 9
1.2. 1 DIMENSIONS. ..ccuiiiiiitieie ettt sttt sttt esbeetesreesteebesseesbeeeesreenreennens 9
1.2.2  Lights and Marking.........ccceeeeiieiiieiieie e 10
1.2.3  SAfEtY LOCKS.....ccviieee ettt 11

2 Operation and FEAIUIES .........cccouiiiiiiiieieiieee e 12
2.1 Operating SCraper UNIt ..........ccociveieiiieiieie e sie e sre e se e ae e e see e 12
2.1.1  Operating GUIAEIINES.........cccveiieeie e 12
2.1.2  Loading the SCraper........cccocieiieieiie it 12
2.2 Preparing the TraCOr........ccoiiiiiiieieieese e 13
2.2.1 Loading Specifications Table ...........cccccveiiiiiiiiic e 13
2.3 Attaching Scraper t0 TraCIOr.........cceveiieiiiieieie e 14
2.4  Disconnecting the Scraper from Tractor...........cccccvvveiiiieiieerie e 15
2.5 TOP LOAAING .eiiiiiieieieee et 16
2.6 PUSH LOBAING ..ottt 16
2.7 Overload CoNAItIONS ......cccoiiiiiiiiiieiee e 16
2.7.1 Material Density Table..........ccoooiiiiii s 17
2.8 HYAIAUICS .....c.oeceieee e 18
2.9 AQJUSTMENES ...t 18
2.9.1 Implement SWivel HItCh ... 18
2.9.2  Front HOSE HOIAEN .......cccooiiieceee e 19
2.9.3  Cutting Depth INdiCator..........cccccoiiiiiieccecce e 20
2.9.4 Sequence Apron and Ejector Valve ........c.cccccoevveiveiciiccicc e 21
2.9.5  SPINAIE OffSEL ....cueiuiiiiiie s 22
2.9.6  EJECtOr ClEAranCe.........ccooiiiiiiiiieieie e s 22
2.10  SPECIICALION........iiieiicie et 23
3. Maintenance & LUBFCAtION ...........ccocviiiiieiiee e e 24
3.1 WhEEI AN TIMES ..oeeeieeiie ettt st eesreesreenee s 24
I €1 =T 11| o [P R PSSR OPRPSIN 25
3.3 CULtiNg EAQGE WA ...t 27
3.4 UHMW Plate/Bar WEAN .........ccceiueiieieiieseesiesiesaeie e seesaessaesseessesseesseeneens 28
4 PArtS BOOK ..o 29
4.1 Swivel HItch ASSEMDBIY .......oviiiiii e 30
4.2  Main Hitch ASSEMDBIY .......coooiii 32
4.3  BOWIASSEMDIY ..o 34
4.3.1 BOWI-HItCh ASSEMDBIY ....c.ooiiiiiiii 35
4.3.2  Front AQ0-ONS .....oooiiiiiieeiee bbb 36
4.3.3 Apron Safety Latch & Lift Cylinder Pin...........ccccooviiiiiiiieciic e, 38



PULLDOZER \ﬁ:@

4.3.4 Tube Cover ASSEMDBIY ..o 39
4.3.5 CULNG EAQES ...ooivveieceeceee ettt 43
4.3.6 Rear Components ASSEMDIY........ccccciiviiiiiieii e 44
4.3.7 Wheel ASSEMDBIY ..o 46

4.4 EJECIOr ASSEMDIY .....coiiiice ettt 47
4.5  APron ASSEMDBIY .....cooiiiiii e 49
4.6 Replacement BUSHINGS .......ccccviiiiiiiicc e 50
4.7  Hydraulic Cylinders ASSEMDBIY.........cccociiiiieiiiie e 51
A8 DECAIS ..ottt ae s 52
4.9  Hydraulic COMPONENTS ........cciiiiieiieie e 55
4.9.1 Hydraulic SChemMALIC ..........ccoviiiiieie e 55
4.10 Electrical COMPONENLS.......ccccoiiiieiieie et sre e 61
4.10.1 Light Wiring SChemMALIC ........cccooiiiiiiiiice e 61

5. BOILTOrqUE VAIUES........oceeeieeee ettt st 63
6. TrOUDIESNOOTING ......coiiiiiiitieiee bbb 65
N[O 0 67



PULLDOZER ‘{3

1 INTRODUCTION

Thank you for purchasing your new Pulldozer 1220 from Bridgeview
Manufacturing. With the proper operation and service as outlined in this manual, the

Pulldozer will provide you with years of trouble free operation.

The Pulldozer 1220 is a 20-yard scraper, specially suited for moving material fast
with an agricultural scraper equipped tractor. An optional GPS Tower is available, for
more accurate depth control. A cutting depth indicator comes standard to provide
accurate depth control. The values on the decal indicate inches. A standard hydraulic
accumulator is installed on the machine to reduce the shock load on the tractor and
provide a much smoother ride. A sequencing valve comes standard to reduce the amount

of tractor remotes needed to operate the Pulldozer 1220.

This is a complete safety, operation, and parts manual for the Pulldozer. The
manual covers in detail how to use your new machine safely and effectively. The
procedures outlined in this manual should be followed to ensure safe operation and
longevity of your machine. The parts and assembly manual covers all parts you may need
to order in case of accident or breakdown and how to install them. Please read completely

through this manual before beginning operation of your new machine.



PULLDOZER ‘{@

1.1 Safety Precautions

The following safety precautions MUST be followed to ensure the safe operation of
the Pulldozer 1220.

e Tow at speeds not exceeding 31 miles’/hour (50 km/h) when unloaded. Slow
down for hills, curves, rough area, and in advance of braking to prevent loss of
control and possible injury or death.

e Tow at speeds not exceeding 10 miles/hour (16 km/h) when loaded. Slow down
for hills, curves, rough area, and in advance of braking to prevent loss of control
and possible injury or death.

¢ Read and follow the Highway Transport section before towing on public roads.

e Always turn off tractor, ensure parking brake is applied before leaving the
operating platform, and remove key when working on machine

e Always leave scraper bowl on the ground when not operating.

e Always leave apron and ejector hydraulic cylinders, when not operating, in the
de-stroked position.

e Stand clear of the Pulldozer 1220 while in operation.

e Do not stand near inside the Pulldozer 1220 during opening or closing.

e Beware of pinch points at all articulating joints.

e Support Raised Equipment when working on machine

e Be Aware of loading material density

e Do Not over load scraper and tractor design limits



PULLDOZER ‘(@

1.1.1 Recognize Safety Information

-
ol
\ @

AWARNING
Pinch point.

&

Keep hands clear
during operation.

(

This is a pinch point symbol. When you see this symbol on your machine or in

this manual, be aware of the potential for personal injury.



PULLDOZER \ﬁ:@

1.1.2 Power Requirements:

The Pulldozer is designed to utilize the pulling power of a large four-wheel-drive
tractor. The following table shows the recommended drawbar horsepower required to pull
a Pulldozer 1220. Pulling with too large a tractor risks damaging the machine, while too

small a tractor risks overloading and damaging the tractor.

Horsepower

20 Yard Scraper 400 - 600 HP

Call Before You Dig:

Every time you dig in the ground, wherever it may be, THERE IS DANGER
BELOW! You run the risk of loss of life or damage to property if you hit any of the
many buried cables, conduits, gas or oil pipelines and/or other

underground facilities that serve our cities, towns, and rural c,"""‘l BEF,,

areas. ‘:A
Contact the nearest ONECALL (Call Before You Dig) .

services for optimal diligence towards preventing damage to

underground infrastructure.

YOU DIG

Canada
Province Number Website
British Columbia 1.800.474.6886 http://www.bconecall.bc.ca/
Alberta 1.800.242.3447 http://www.albertalcall.com/
Saskatchewan 1.866.828.4888 http://www.sask1stcall.com/
Manitoba 1.800.827.5094 www.callb4udig.mb.ca/
Ontario 1.800.400.2255 http://www.onlcall.com/
Quebec 1.800.663.9228 http://www.info-ex.com/
United States
All states | 811 | http://www.call811.com/
TransCanada Pipelines
Canada 1.888.982.7222
United States 1.800.447.8066



http://www.bconecall.bc.ca/
http://www.alberta1call.com/
http://www.sask1stcall.com/
http://www.callb4udig.mb.ca/
http://www.on1call.com/
http://www.info-ex.com/
http://www.call811.com/

PULLDOZER ‘{?

1.1.3 Hydraulic Systems:
Hydraulic systems store considerable energy. They are used to:

e lift and change the position of attachments
e operate hydraulic motors
e assist in steering and braking
Leaks from hydraulic systems are a serious hazard because of the high pressure
and temperature of the fluid contained in the system. Even fine jets of hydraulic fluid can
burn or pierce skin and tissue. Workers should:
e Never inspect hydraulic hoses with bare hands;
e Wear long sleeves, heavy gloves and safety glasses when checking for
leaks;
e Follow the instructions (blade to be on the ground and no pressure in
hydraulic lines during maintenance) because the specific procedures for

servicing these systems are very important for one's safety.

Where appropriate, a properly qualified and certified mechanic should perform
repairs and maintenance.

Work should not be performed under raised hydraulic equipment.

If air has been allowed to enter hydraulic hoses or cylinders, bleed hydraulic
system by cycling all hydraulic circuits several times before use. If there is a failure in the
hydraulic system, unsupported raised equipment could suddenly lower, causing serious

personal injury or death.

( |/ WARNING

Relieve pressure before
disconnecting lines.
DO NOT use hands to
check for leaks. Consult
physician immediately if
skin penetration occurs

HIGH PRESSURE
\. FLUID HAZARD  /




PULLDOZER \ﬁ:@

1.2 Transportation

When transporting the Pulldozer 1220 on public roads there are a number of

safety precautions that must be takin to ensure safety to everyone on the road.

1.2.1 Dimensions

Pulldozer 1220
Transport Width 12’
Transport Height 12
Transport Length 322-9”
Transport Weight (Gross) 28,000 Ibs.
Transport Weight
(Tongue) 7,200 Ibs.

Ensure that road restrictions do not prohibit these dimensions, and that the towing vehicle

and hitch are properly rated for the weight (both gross and tongue).

DO NOT EXCEED 31 mph (50 km/h) DURING TRANSPORT.



PULLDOZER %@

1.2.2 Lights and Marking

The Pulldozer 1220 comes standard with a light kit for better visibility. The lights can be
plugged into the standard 7-pin round trailer plug on a tractor. The lights function as
flashing amber lights, with solid red tail lights. Ensure that they are functioning properly
before towing.

Ensure that the SMV (Slow Moving Vehicle) sign is in place and visible.

\—SMV Sign

10



PULLDOZER ‘gea

1.2.3 Safety Locks

Ensure that all the safety locks and pins are ON in the right position when working on

machine. This will prevent injury to personal working on the machine.

e Apron safety latch — swing when apron hydraulic cylinders are fully stroked

T~

(3

e Lift Cylinder Safety Lock — Put safety pin in when lift cylinders are near
fully stroked

11



2.1

PULLDOZER ‘{@

2 Operation and Features

Operating Scraper unit

NOTE: Most tractor manufacturers recommend loading speed of 4 mph (6.44 km/h) or

above.

NOTE: Max oil pressure allowed into the scraper unit is 3,000 psi. If tractor has

capability of applying more pressure there stands a possibility of blowing hydraulic

hoses, hydraulic cylinder seals, etc. The minimum oil pressure needed to run the scraper

unit is 2,200 psi. The minimum hydraulic flow needed to run the scraper is 25 GPM.

211
1.

2.

3
4.
5
6

10.
11.

2.1.2

Operating Guidelines
Load in 6™ gear or above and target 1900 rpm.

Do not shift gears when loading
Do not turn when loading
Activate differential lock before loading and turn off before transporting
Reduce speed when haul roads are rough
Do not level ground with apron closed
a. If one wishes to level the ground, raise the apron and position the ejector
roughly a foot back from the cutting edge
Set scrapers cutting edge on the ground when top loading
Maintain speeds above 4.4 mph (7.08 km/h) when push loading
Maintain tractor wheel hub torque per Operator’s Manual
Maintain scraper hardware torque per Operator’s Manual

Complete daily inspections on tractor and scraper

Loading the Scraper
Load in the lowest gear although high enough to stall the tractor without spinning

the tires. On loose sand this will be a higher gear, on clay it will be a lower gear
Operate at full throttle
While loading, use the sound of the engine as a reference of how deep the scraper
is cutting

a. A full scraper load can be achieved by listening to the sound of the engine

and adjusting the depth of cut to keep the engine working at full power

12



PULLDOZER ‘{3

4. Apron positioning when loading is critical. Have the apron a foot or two open,
from the closed position, so the loose material entering the bowl can rest on the
apron and enter the bowl more quickly.

a. Ejectors scrapers generally load best with the apron partially closed as the
scraper reaches 2/3 to % capacity.

5. When top loading the scraper make sure to remove the GPS tower to avoid

damage.

2.2 Preparing the Tractor

Scraper applications potentially have the power to overload tractors beyond design
limits and can affect tractor reliability. Scraper tractors require specifications for ballasts,

wheel air pressure, hitch adapter, and tires that differ from typical agricultural

applications.
2.2.1 Loading Specifications Table
Model | Capacity | Scraper Total Tongue | Empty | Loaded Tractor
(yd®) Weight | Weight Split Vertical | Vertical (HP)
(Ibs.) (Ibs.)? Hitch Hitch
Load Load
(Ibs.) (Ibs.)
Pulldozer 20 28,000 | 78,000 (EerE]S()/: ) 7,280 21,840
(15.29 | (12,700 | (35,380 Pty (3,303 (9,906 | 400 - 600
PO Ty | kg | k) | oen | ke | ko)
(Loaded)

@ Material Density 2,500 Ibs./cu. Yd. (See 2.7.1 table below for material density’s)

13




PULLDOZER \:@

2.3 Attaching Scraper to Tractor

NOTE: Tractor must have minimum of two hydraulic remotes for a single scraper

hookup. Working pressure for 1220 Pulldozer are from 2,200 psi to 3,000 psi

1. Install the quick attach drawbar on the tractor

2. Back tractor into position, within six inches of the scraper’s hitch

3. Connect the hydraulic hoses from the scraper to the tractor

a.
b.
C.

4.

Scraper Hose #1 (Lift Cylinder Base End) — Tractor Hydraulic Remote #1
Scraper Hose #2 (Lift Cylinder Shaft End) — Tractor Hydraulic Remote #2
Scraper Hose #3 (Apron & Ejector Cylinder Base End) — Tractor

Hydraulic Remote #3
Scraper Hose #4 (Apron & Ejector Cylinder Shaft End) — Tractor
Hydraulic Remote #4

14



10.
11.

2.4

A LD oE

Remove the secondary lock pin (B) from the drawbar
or quick attach hitch

Lift the locking handle (A)

Raise or lower scraper until its tongue matches the
drawbar of the tractor (C)

Back up tractor until tractor hitch is directly
underneath the scraper hitch (D)

Lower scraper hitch onto tractor quick attach drawbar
(E)

Push the locking handle (A) to the down position
Insert the secondary locking pin (B)

Disconnecting the Scraper from
Tractor

Park on level ground

PULLDOZER ‘gea

Remove locking pin (B)

Push locking handle forward (A)
Reinsert locking pin to hold hitch in open
position

Lift scraper until the hitch is higher than
the rear quick hitch (F)

Drive forward to clear drawbar or quick
hitch (G)

Lower scraper tongue to the ground/stand

(H) ®

Depressurize all hydraulic remotes

Disconnect hoses and wire harness

15



PULLDOZER ‘{@

2.5 Top Loading

Top loading can be an efficient way of loading in certain circumstances. Caution must
be taken when top loading to prevent frame and cylinder stress. REMOVE GPS Tower
to avoid collision or damage to machine. Top loading can cause two known overloading
scenarios:

e Hitch, Tongue, Frame, and Cylinder Stress - THE SCRAPER OPERATOR
MUST LOWER the scraper to the ground in such the blades/cutting-edge rests
firmly on the ground. This will relieve the shock or spike pressure when
material is dropped into the scraper. Make sure tractor is in park or set brake.

e Exceeding Scraper Capacity — Top loading material can overload the scraper
when the weight per cubic yard surpasses the scraper capacity. This is
especially true when loading wet material, which is heavier. To avoid this
overload condition, DO NOT fill above struck level when top loading.

See chart below on 2.7.1 material density and section 2.10 for struck level

2.6 Push Loading

Push loading can come in handy in certain conditions. When push loading
maintain speeds above 4.4 mph (7.08 km/h). Make sure you are pushing inline (parallel)

with the loading scraper unit to prevent damage and failure to scraper unit.

2.7 Overload Conditions

The warranty of this product applies to only defects in material and workmanship and
does not cover parts that fail because of poor maintenance or improper use. Failures due
to overload conditions are NOT covered. MAKE SURE you know the material you are
going to be loading then determine to how full you can load the scraper before
overloading both the scraper and tractor. Table 2.3.1 Material Density below shows

densities of common material.

See Table 2.1.1 Loading Specifications for design limits

16



PULLDOZER \ﬁ:@

Some Scraper overload conditions are:

e Push loading or assist loading

e Transporting scraper at high speeds over rough terrain

e Leveling terrain with the apron closed

e Pulling a scraper by a tractor above the horsepower rating
e Top loading scraper with lift cylinders in raised position
e Jamming or jack knifing the tractor and scraper

e Not properly torqueing the bolts as specified in Operator’s Manual
e When top loading, do not fill past struck capacity

e Packing top loaded material with excavator bucket

e Unloading rock into the scraper bowl

e Overloading scraper with dense material

e Overloading tractor design limits

2.7.1 Material Density Table

Material Density (Ib./cu. yd.)
Wood Chips 700
Peat, Dry 750
Peat, Wet 1,170
Cinders 950
Topsoil 1,600
Coal 1,780
Caliche 2,100
Earth, Loam 2,100
Earth, Dry 2,550
Earth, Wet 2,700
Shale 2,250
Sand, Dry 2,400
Sand, Moist 2,850
Sand, Wet 3,100
Sand and Gravel, Dry 2,900
Sand and Gravel, Wet 3,400
Clay, Dry 2,500
Clay, Wet 2,800
Limestone, broken or
crushed 2600
Rock, Granite, Blasted
and Broken 2800

17



PULLDOZER ‘C@

2.8 Hydraulics

There are two sets of hydraulic hoses to connect to the tractor. Each hose has a
number marker to identify its function. They should be connected at best convenience for
the tractor's controls. Note that hoses are paired in 2’s and the following table shows the

operation when pushing oil into the hose with the smaller number out of the pairs.

Hose Marker Standard 2-Remote
land?2 Raises Scraper
3and 4 Opens Apron, Pushes Ejector Forward

2.9 Adjustments

2.9.1 Implement Swivel Hitch

Make sure that the hitch height is adjusted to match your tractor’s particular drawbar height.

Holes Used Drawbar Height (inches)
1,2,3,4,5,6,7,and 8 22.00
2,3,4,5,6,7,8,and 9 24.00
3,4,5,6,7,8,9,and 10 26.00

18



PULLDOZER %@

2.9.2 Front Hose Holder

Adjust hose holder to accommodate your tractor. Make sure hydraulic hoses are out of

the way of any pinch points.

(S/N PD1199 & down)

19



PULLDOZER %@

2.9.3 Cutting Depth Indicator

The Pulldozer 1220 is equipped (standard) with a cutting depth
indicator. The values on the decal represent inches. This gives the
operator a sense of knowledge on how deep the cutting edges is
piercing the material. To properly set the height indicator needle
(28258 in section 4.3.2 Front Add-Ons) you must be on level
ground. Put cutting edge on ground, not penetrating earth just
resting, then center the needle between the “0” section by loosening
the two 3/8” x 1-1/4” bolts and 3/8” nylon lock nuts. Adjust
accordingly then tighten up hardware.

20



PULLDOZER ‘Q?

2.9.4 Sequence Apron and Ejector Valve

The scrapers sequence valve blocks (x2), which includes the ejector valve
sequence cartridge and apron sequence valve cartridge, is used to control two hydraulic
circuits with one hydraulic remote. The scraper should be empty for adjusting
sequence valve cartridge. The valves may need to be adjusted for different tractor
flow/pressure combinations for proper function of the apron and ejector.

When introducing oil into number 3 hydraulic hose the apron will fully open then
the ejector shall push forward (pushing dirt out of the bowl). When introducing oil into
the number 4 hydraulic hose the ejector shall retract then the apron will fully close. If the
operation of this procedure differs refer to below procedures.

Max oil pressure allowed into the scraper unit is 3,000 psi. If tractor has
capability of applying more pressure there stands a possibility of blowing hydraulic
hoses, hydraulic cylinder seals, etc. The minimum oil pressure needed to run the scraper
unit is 2,500 psi. The minimum hydraulic flow needed to run the scraper is 25
GPM.

6563
(21/32)

9/16" Lock nut

Left Hand Side Sequence Valve Cartridge Procedure:

1. Loosen lock nut (9/16”) on sequence valve cartridge

2. Activate tractor hydraulic remote

3. Turn set screw (4 mm) clockwise until apron opens (rises), before the ejector
cylinder proceeds to open.

4. Turn the set screw an additional % turn clockwise and tighten lock nut (9/16”)

21



PULLDOZER \ﬁ:@

Right Hand Side Sequence Valve Cartridge Procedure:

1.
2.
3.

Loosen lock nut (9/16”) on sequence valve cartridge

Activate tractor hydraulic remote

Turn set screw (4 mm) counter-clockwise until apron holds in a raised position
while ejector cylinder is being retracted

Turn the set screw an additional ¥ turn counter-clockwise and tighten lock nut
(9/16”)

2.9.5 Spindle offset

The scraper spindle is equipped 114 width— [ widtn E/E
with two holes. One for a i
narrow stance (11’ from outside o

tire to outside tire) and one for v
wide stance (11° 4“from outside ]

tire to outside tire).

DAVl
UHH#JZUZU%MU

2.9.6 Ejector Clearance

The rollers are on a cam shaft to make it adjustable to increase or decrease the clearance

between the ejector and bowl floor. To adjust do the following steps below: (See

illustration on next page)

1.
2.

Loosen the clamp bolt (A)

To allow for clearance between ejector and the bowl floor, rotate roller shaft (B)
clockwise. (opposite rotation on opposite roller)

To decrease clearance between ejector and bowl floor, rotate roller shaft (B)
counter-clockwise. (opposite rotation on opposite roller)

Once done adjusting clearance, tighten clamp bolt (A)

Repeat steps 1 thru 4 to adjust the other floor roller.

Start the tractor engine and move the ejector forward and backwards.

22



PULLDOZER ‘Q@

7. Shut tractor off and re-check clearance. Repeat adjustment procedure if necessary.

.
=)

2.10 Specification

Machine | 1220 Pulldozer |
Operation \
Scraping Width 11’

Bowl Struck (level with bowl) 14 yards

Bowl Heaped 20 yards

Max Depth of Cut 8”

Transport

Width 12°

Height 12°

Length 32’

Weight (Total) 28,000 Ibs.

Weight (Tongue) 7,200 Ibs.

Min Ground Clearance 15~

Tires

Size 875/65R29

Pressure 80 psi

Wheel Nut Torque 650 ft-1b

23



PULLDOZER ‘{3

3. Maintenance & Lubrication

General maintenance of your Pulldozer 1220 scraper should be done on a regular
basis. This includes checking all bolts to ensure they are tight, ensuring all joints are
properly greased, and that all moving parts are functioning correctly.

Before servicing the machine, block the wheels, shut the tractor off, set the bowl
on the ground, and remove the tractor key. If working under the machine, block the
machine up for a safe and secure working area.

Before the scraping season, a full inspection of the scraper should be done,
ensuring that the wheel hubs are tight and fully greased, any broken blades replaced, and
no hydraulic leaks are present.

e After 10 hours of work, all bolts and nuts should be checked and tightened if
necessary

e After every 10 hours of work, all grease zerks should be greased

e After 50 hours of work, all bolts should be rechecked and tightened if necessary.
Check wheel bearings and adjust if necessary

e After 300 hours of work, clean and repack wheel bearings. If necessary, replace
cutting edges, worn pins, etc.

3.1 Wheel and Tires

Maintaining proper tire pressure will help to alleviate puncture problems on rough terrain.

Check tires for wear and tear on a regular basis.

Tire Size 875/65R29
Tire Pressure 80 psi
Wheel Dry Bolt Torque 650 ft-1b

Warranty does not cover damaged rims and hubs due to loose wheel bots. The tire

manufacturer covers tire warranty. See your local tire dealer for service and replacement.

24



PULLDOZER %@

3.2 Greasing

The Pulldozer 1220 scraper is fitted with a number of grease zerks. It is important that

these locations be lubricated as per the maintenance schedule.

Q_®

-y

B000R0Q0

QTY

Location Timeline

Swivel Hitch Point A
Swivel Hitch Point B
Swivel Hitch Point C
Swivel Hitch Point D
Swivel Hitch Point E
Swivel Hitch Point F
Swivel Hitch Point G
Lift Pivot

10 hours

NINIARINININ RPN

I|OMMmMOoO|m >

25



PULLDOZER ‘{@

N

Location Timeline
I | Lift Cylinder (Base End) 2
3| Lift Cylinder (Shaft End) 2 10 hours
K | Apron Cylinder (Shaft End) 2
L | Ejector Cylinder (Shaft End) 1 50 hours
M | Wheel Hub 2 100 hours

26



PULLDOZER ‘Q@

3.3 Cutting Edge Wear

It is very important to keep your machine in optimal working condition, if not
your efficiency and productivity drops off substantially. Keeping your blades in working

condition decreases the load on the tractor.

End Cutting Edge
3.0000

REPLACE

@ © @ ©6 0 0o+

REPLACE

REPLACE
LOWYER 3.0000

. Middle Cutting Ed
3.0000

REPLACE

0 0 O 0 © 0o ©O O
0O 0 0o 0O © 0O 0O 0

REPLACE

o0
oo

—3.0000

Different types of blades operate better in different conditions. Picking the right
blade for the job increases productivity. Straight blades operate better in loose/sandy
conditions because there is less force needed to penetrate the material due to the serration.
Serrated blades operate better in clay/dirt conditions because it takes less force to
penetrate the material. We offer a stinger configuration, as shown below:

Serrated Cutting Edges

W_\J/ \_/_L/_L/ Y A RS N A

o © © © © O  © © © © 0|6 © 0 © © ©
2N NNl N e e ol /U
}J_\_/_\_/—\_/—\_/

Stinger Blade st ht Cutting Ed

 © 0 © o o  © o 0 ©& ¢

Stinger Blade

27



PULLDOZER

3.4 UHMW Plate/Bar Wear

It is very important to service your abrasion bars/plates (UHMW). Check to see if
there is significant wear on them, if so replace. Service them every 100 hours.

Item # Description ID # Qty
1 Ejector Abrasion Bar (LH) 28263 1
2 Ejector Abrasion Bar (RH) 28262 1
3 Ejector Abrasion Plate A 28264 4
4 Ejector Abrasion Plate B 28265 2

28



PULLDOZER \:@

4 Parts Book

The following diagrams show the part numbers for ordering any replacement parts

on a Pulldozer 1220. Some components may not look exactly as shown.
Quantities are listed for as shown, and some components are optional.

The diagrams should be referenced to find the part number, and order quantities

should be based on what is required, not necessarily by the quantity on the table.
Left and right as used in the parts book is as viewed from the rear of the

scraper looking in the direction of travel.

Parts Book Sections
Section Description
4.1 Swivel Hitch
4.2 Main Hitch
4.3 20 Yard Bowl
4.4 20 Yard Ejector
45 20 Yard Apron

29



4.1

Swivel Hitch Assembly

(S/N PD1200 & up)

oOOLLOLTOO W

PULLDOZER ‘C@

Swivel Hitch Assembly

Description ID # QTY Description ID # QTY

1 | Front Scraper Hitch 28336 1 11 | Pin Cover B 28219 4
2 | Scraper Adapter 28334 1 12 | Pin A 28216 1
3 | Middle Scraper Hitch 28338 1 13 | PinB 28217 1
4 | Back Scraper Hitch 28340 1 14 | PinC 28220 1
5 | Abrasion Plate A 27993 2 15 | Bolt, 3/8” x 34” 11816 24
6 | Abrasion Plate B 27996 2 16 | Grease Zerk, 1/8” NPT, 45° | 15640 4
7 | Abrasion Plate C 28005 2 17 | Grease Zerk, 1/8 NPT 10270 6
8 | Abrasion Plate D 28007 2 18 | Grease Zerk, ¥4-28, 90° 16389 4
9 | Middle Hitch Scraper Plate | 28285 1 19 | Grease Zerk, 4”-28 16364 1
10 | Pin Cover A 28215 2

30




—

v/

-
&L

|

o

SN

i3

ey

(S/N PD1199 & down)

socaaod, Al

PULLDOZER ‘{3

78

Swivel Hitch Assembly
Description ID # QTY Description ID # QTY

1 | Front Scraper Hitch 28336 1 17 | Grease Zerk, 1/8 NPT 10270 6
2 | Scraper Adapter 28334 1 18 | Grease Zerk, ¥4-28, 90° 16389 4
3 | Middle Scraper Hitch 28338 1 19 | Hose Holder Plate A 28312 2
4 | Back Scraper Hitch 28340 1 20 | Hose Holder Arm 28370 1
5 | Abrasion Plate A 27993 2 21 | Hose Adjustment Arm 28372 1
6 | Abrasion Plate B 27996 2 22 | Hose Holder Swivel 28374 1
7 | Abrasion Plate C 28005 2 23 | Hose Holder Bar 28325 1
8 | Abrasion Plate D 28007 2 24 | Nylon Lock Nut, %” 10241 5
9 | Middle Hitch Scraper Plate | 28285 1 25 | Bolt, /2" x 3-1/4” 11782 3
10 | Pin Cover A 28215 2 26 | Hitch Pin 21219 1
11 | Pin Cover B 28219 4 27 | Hair Pin 16363 1
12 | Pin A 28216 1 28 | Bolt, %5” x 1-3/4” 10805 2
13 | PinB 28217 1 29 | Cotter Pin, 3/16” x 17 20612 2
14 | PinC 28220 1 30 | Grease Zerk, ¥4-28 16364 3
15 | Bolt, 3/8” x ¥%” 11816 24 31 | Cotter Pin, ¥4 x 2” 10580 1
16 | Grease Zerk, 1/8”NPT, 45° | 15640 4

31



4.2

Main Hitch Assembly

27)
\&L

(S/N PD1200 & up)

PULLDOZER \:@

Main Hitch Assembly

Description ID # QT Description ID # QTY
1 | Main Hitch 28342 1 16 Bolt, 1”7 x 6-1/2” 28426 8
2 Rear Accumulator Strap| 28368 1 17 Nylon Lock Nut, 3/8” 10806 4
3 | Accumulator Strap 28366 1 18 Flat Washer, 3/8” 11667 4
4 | Accumulator 28419 1 19 Cable Clamp 13629 2
5 | PinCover C 28224 2 20 Bolt, 1%” x 1-1/2” 10174 2
6 | Plastic Bushing A 28221 4 21 Flat Washer, 2" 11668 4
7 | PinD 28222 1 22 Nylon Lock Nut, ¥%” 10241 3
8 | Bolt, 3/8” x %4 11816 8 23 Hose Holder Chain 12755 1
9 | Nylon Lock Nut, 17 15436 8 24 Hex Nut, 5/16 20892 2
10 | Bolt, 5/16” x 2-1/2” 19115 2 25 Bolt, 5” x 2-1/2” 10804 1
11 | Plastic Hose Clamp 28414 6 26 Clamp Cover Plate 28413 1
12 | Rubber Strap 28423 1 27 Turnbuckle 14276 1
13 | Bolt, 3/8” x 1-1/4” 10253 4 28 Locking Pin 29040 1
14 | Hose Holder Arm 29042 1 29 Lift Cylinder Safety Pin 29038 1
15 | Grease Tube 16829 2 30 Bolt, 5/16” x 2” 15572 1

See “Hydraulic Cylinders Assembly” for lift cylinder installation

32



PULLDOZER ‘{3

(S/N PD1199 & down)

Main Hitch Assembly
Description ID # QTY Description ID # QTY
1 | Main Hitch 28342 1 11 | Plastic Hose Clamp 28414 6
2 | Rear Accumulator Strap 28368 1 12 | Rubber Strap 28423 1
3 | Accumulator Strap 28366 1 13 | Bolt, 3/8” x 1-1/4” 10253 4
4 | Accumulator 28419 1 14 | Bolt, 5/16” x 2” 15572 3
5 | PinCover C 28224 2 15 | Grease Tube 16829 2
6 | Plastic Bushing A 28221 4 16 | Bolt, 17 x 6-1/2” 28426 8
7 | PinD 28222 1 17 | Nylon Lock Nut, 2/8” 10806 4
8 | Bolt, 3/8” x %~ 11816 8 18 | Flat Washer, 3/8” 11667 4
9 | Nylon Lock Nut, 17 15436 8 19 | Cable Clamp 13629 3
10 | Hose Clamp Cover Plate 28413 3 20 | Grease Zerk, 47-28 16364 1

See “Hydraulic Cylinders Assembly” for lift cylinder installation

33



PULLDOZER ™

4.3 Bowl Assembly

34



PULLDOZER ‘Qen

4.3.1 Bowl-Hitch Assembly

Bowl-Hitch Assembly
Description ID # QTY Description ID# | QTY
20 Yard Bowl 28344 1 3 | Lift Pivot Pin 28225 1
Pin Cover D 28227 2 4 | Bolt, 3/8” x %” 11816 8

35



4.3.2 Front Add-Ons

PULLDOZER %@

(S/N PD1200 & up)

36

Front Add-Ons Assembly
Description ID # QTY Description ID # QTY

1 | GPS Tower 28356 1 9 | Nylon Lock Nut, %4” 10241 4
2 | Height Indicator Needle 28258 1 10 | Bolt, %" x %> 11809 4
3 | Grease Zerk, 1/8 NPT 10270 2 11 | Flat Washer, '4” 11666 4
4 | Bolt, 3/8” x 1-1/4” 10253 2 12 | Serrated Flange Nut, ¥%4” 11812 4
5 | Nylon Lock Nut, 3/8” 10806 2 13 | Operator Manual Box 22409 1
6 | Flat Washer, 3/8” 11667 2 14 | Serial Number Plate - 1
7 | Bulkhead Fitting 16830 2 15 | Pop Rivet, 1/8” x 1%~ 2 2
8 | Bolt, 4”x 1-1/4” 10240 4



PULLDOZER ‘{@

(S/N PD1199 & down)

Front Add-Ons Assembly
Description ID # QTY Description ID # QTY

1 | Right Hitch Pivot Protector | 28211 1 9 | Bulkhead Fitting 16830 2

Plate

Left Hitch Pivot Protector
2 Plate 28404 1 10 Bolt, ¥2” x 1-1/4” 10240 4

(Manual Plate)
3 | GPS Tower 28356 1 11 | Nylon Lock Nut, 5" 10241 4
4 | Height Indicator Needle 28258 1 12 | Bolt, %4” x %7 11809 4
5 | Grease Zerk, 1/8 NPT 10270 2 13 | Flat Washer, %” 11666 4
6 | Bolt, 3/8” x 1-1/4” 10253 6 14 | Serrated Flange Nut, ¥4” 11812 4
7 | Nylon Lock Nut, 3/8” 10806 2 15 | Operator Manual Box 22409 1
8 Flat Washer, 3/8” 11667 2

37



4.3.3 Apron Safety Latch & Lift Cylinder Pin

PULLDOZER %@

Apron Safety Latch & Lift Cylinder Pin Assembly
Description ID # QTY Description ID # QTY

1 | Apron Safety Cylinder 28352 1 6 | PinE 28232 1

Stopper

Front Hydraulic Hose 28272 1 7 | Bolt, 3/87 x %" 11816 12
2| Bulkhead Plate
3 | PinCover C 28224 2 8 | Rubber Grommet 21428 1
4 | Plastic Bushing A 28221 4 9 | Cotter Pin, ¥4” x 1-1/2” 23076
: Apron Safety Cylinder 28354 1

Stopper Pin

See “Hydraulic Cylinders Assembly” for lift cylinder installation



PULLDOZER ‘ggn

4.3.4 Tube Cover Assembly

39



(S/N PD1200 & up)

PULLDOZER ‘Q@

Tube Cover Assembly
Description ID # QTY Description ID# | QTY

1 | Hydraulic Bulkhead Plate 28243 2 10 | Quick Release Pin 28422 4

Front Right Hand Tube 28358 2 11 | Screw, #10 x '4” 17035 4
2 | Cover
3 | Rear Side Tube Cover 28360 2 12 | Nylon Lock Nut, 3/8” 10806 4
4 | Rear Access Panel 28251 1 13 | Bolt, 3/8” x 3-1/4” 23325 4
5 | Valve Block Bracket 28332 2 14 | Rubber Grommet 21428 2
6 | PinCoverE 28236 4 15 | Junction Box 13668 1
7 | Plastic Bushing B 28234 4 16 | Bolt, 5/16” x 1-1/4” 24418 2
8 | PinF 28233 2 17 | Nylon Lock Nut, 5/16” 11815 2
9 | Bolt, 3/8”x 3" 11816 22 18 | Valve Block 28420 2

See “Hydraulic Cylinders Assembly” for apron cylinder installation

40




PULLDOZER ‘r@

(S/N PD1199 & down)

41



PULLDOZER ‘Q@

Tube Cover Assembly

Description ID # QTY Description ID# | QTY

1 | Hydraulic Bulkhead Plate 28243 2 11 | Screw, #10 x 14~ 17035 4

Front Right Hand Tube 28358 2 12 | Nylon Lock Nut, 3/8” 10806 4
2 | cover
3 | Rear Side Tube Cover 28360 2 13 | Bolt, 3/8” x 3-1/4” 23325 4
4 | Rear Access Panel 28251 1 14 | Rubber Grommet 21428 2
5 | Valve Block Bracket 28332 2 15 | Junction Box 13668 1
6 | PinCover E 28236 4 16 | Bolt, 5/16” x 1-1/4” 24418 2
7 | Plastic Bushing B 28234 4 17 | Nylon Lock Nut, 5/16” 11815 2
8 | PinF 28233 2 18 | Serial Number Plate - 1
9 | Bolt, 3/8” x %~ 11816 22 19 | Valve Block 28420 2
10 | Quick Release Pin 28422 4

See “Hydraulic Cylinders Assembly” for apron cylinder installation

42




PULLDOZER %@

4.3.5 Cutting Edges

Cutting Edge Assembly
Description ID# | QTY Description ID# | QTY
1| Side Router Bit 28407 2 5| Plow Hex Nut, 1” (S/N
PD1200 & up) 28409 | 32

End Cutting Blade (Serrated) 28405 2 5| Plow Hex Nut, 1” (S/N
2 PD1199 & down) 28409 | 28
3 Center Cutting Blade (Serrated) | 28406 1 6| Bolt Gr.8, 1” x 2-1/2” 28425 6
4| Plow Bolt, 17 x 2-1/2” (S/N 28408 26

PD1200 & up)
4| Plow Bolt, 17 x 2-1/2” (S/N 28408 | 22

43



PULLDOZER ‘(@

4.3.6 Rear Components Assembly

o M

(S/N PD1200 & up)

Rear Components Assembly
Description ID # QTY Description ID # QTY

1 | Rear Top Tube Cover 28249 1 6 | Red LED 21721 2

Ejector Cylinder Access 28362 1 7 | LED Light Grommet 21723 4
2 | plate
3 | Pin Cover E 28236 2 8 | Amber LED 21722 2
4 | PinH 28274 1 9 | Bolt, »”x 17 10824 2
5 | Bolt, 3/8” x %~ 11816 14 10 | Flat Washer, %” 11668 2

See “Hydraulic Cylinders Assembly” for ejector cylinder installation

44



PULLDOZER ‘{?

(S/N PD1199 & down)

Rear Components Assembly
Description ID # QTY Description ID # QTY

1 | Rear Top Tube Cover 28249 1 6 | Red LED 21721 2

Ejector Cylinder Access 28362 1 7 | LED Light Grommet 21723 4
2 | Plate
3 | PinCover E 28236 2 8 | Amber LED 21722 2
4 | PinH 28274 1 9 | Bolt, 5" x %” 15851 2
: Bolt, 3/8” x %~ 11816 14

See “Hydraulic Cylinders Assembly” for ejector cylinder installation

45



PULLDOZER ‘(@

4.3.7 Wheel Assembly

Wheel Assembly
Description ID # QTY Description ID # QTY
1 | Hub, Spindle, and Nuts 28973 2 4 | Bolt, %’ x9” 20155 2
2 29” x 277 5 Piece Rim 29010 2 5 Stover Lock Nut, ¥4 11823 2
3 | 875/65R29 Tire - 2

** See 3.1 Wheels and Tires for wheel nuts torque
# NOTE: See local tire dealership for replacement or tires
Quantities are per assembly as shown. Left side shown.

46



PULLDOZER %@

4.4 Ejector Assembly

(S/N PD1200 & up)

Ejector Assembly
Description ID # QTY Description ID # QTY

1 | Ejector 28348 1 11 | Hex Nut, %” 10283 2
2 | PinCover C 28224 2 12 | Bolt, %" x 1-1/2” 13794 4
3 | Plastic Bushing A 28221 2 13 | Bolt, %’ x 5” 17826 2
4 | Ejector Abrasion Bar (LH) | 28263 1 14 | Bolt, 15” x 2-1/4” 11820 6
5 | Ejector Abrasion Bar (RH) | 28262 1 15 | Bolt, 3/8” x 2-1/2” 26307 8
6 | Ejector Abrasion Plate A 28264 4 16 | Roller Shaft 28959 2
7 | Ejector Abrasion Plate B 28265 2 17 | Roller 28955 2
8 | PinG 28273 1 18 | Roller Washer 29048 2
9 | Bolt, 3/8” x %4~ 11816 8 19 | Roller Spacer TBA 2
10 | Nylon Lock Nut, 3/8” 10806 8

See “Hydraulic Cylinders Assembly” for ejector cylinder installation

47



PULLDOZER ‘{?

(S/N PD1199 & down)

Ejector Assembly
Description ID # QTY Description ID # QTY

1 | Ejector 28348 1 9 | Bolt, 3/8” x %” 11816 8
2 | PinCoverC 28224 2 10 | Nylon Lock Nut, 3/8” 10806 8
3 | Plastic Bushing A 28221 2 11 | Roller Bearing 28416 2
4 | Ejector Abrasion Bar (LH) | 28263 1 12 | Bolt Gr.8, 34" x 3-3/4” 28447 2
5 | Ejector Abrasion Bar (RH) | 28262 1 13 | Nylon Lock Nut, %" 10007 2
6 | Ejector Abrasion Plate A 28264 4 14 | Bolt, ¥4” x 2-1/4” 11820 6
7 | Ejector Abrasion Plate B 28265 2 15 | Bolt, 3/8” x 2-1/2” 26307 8
8 |PinG 28273 1

See “Hydraulic Cylinders Assembly” for ejector cylinder installation

48



PULLDOZER ‘{@

45 Apron Assembly

Apron Assembly
Description ID # QTY Description ID # QTY
Apron 28346 1 6 | PinG 28273 2
Pin Cover C 28224 4 7 | Bolt, 3/8” x 3%4” 11816 16
Apron Pin Cover 28296 2 8 | Bolt, %" x 1-1/4” (S/IN 10240 4
3 PD1200 & up)
Plastic Bushing A 28221 4 8 | Bolt, 3/8”x 1-1/4” (S/N 10253 4
4 PD1199 & down)
5 | Apron Pin 28364 2 9 | Grease Zerk, ¥4-28 16364 2

See “Hydraulic Cylinders Assembly” for apron cylinder installation

49



4.6 Replacement Bushings

PULLDOZER ‘C@

Replacement Bushings

50

Description ID # QTY Description ID# | QTY

1 | Front Scraper Hitch 28336 1 8 | Hardened Bushing 27990 1
2 | Hardened Bushing 27973 2 9 | Main Hitch 28342 1
3 | Hardened Bushing 27972 2 10 | Hardened Bushing 28017 1
4 | Middle Scraper Hitch 28338 1 11 | Bowl 28344 1
5 | Hardened Bushing 27980 2 12 | Hardened Bushing 28160 2
6 | Hardened Bushing 27977 1 13 | Hardened Bushing 28161 1
7 | Back Scraper Hitch 28340 1




PULLDOZER Ng@

4.7 Hydraulic Cylinders Assembly

—Grease Zerk
\ Downwards

~—Grease Zerk
Upwards

Hydraulic Cylinder Assembly
Description ID # QTY Description ID # QTY

1 | Apron Cylinder 28401 2 3 | Ejector Cylinder 28402 1

Lift Cylinder (S/N PD1200 | 29028 2 4 | Spring Bushing 28532 3
2

& up)

Lift Cylinder (S/N PD1199 | 28403 2
2 g down)

51



PULLDOZER ‘gea

4.8 Decals

DETAILC
SCALE1:8

52



PULLDOZER \g@

l \
o ==
\‘\‘
‘ .1250 )
- - ‘|
- |
e 7\ = 189375 |




PULLDOZER \ﬁ:@

Decal Assembly

Description ID # QTY Description ID# | QTY
1 | Left Hand Hitch Decal 28430 1 6 | Red Reflector 28383 2
2 | Right Hand Hitch Decal 28431 1 8 | Wheel Torque Reminder 28385 2
3 | Bowl 1220 Decal 28428 2 7 | Yellow Reflector 28384 8
4 | Bowl Gradient Decal 28429 2 9 | Height Indicator Decal 28432 1
5 | Pinch Point Decal 28433 2 10 | SMV Sign Decal 12228 1

54




PULLDOZER ™

4.9 Hydraulic Components

4.9.1 Hydraulic Schematic

Rear of Scraper

10MB-12MJ20 @ @

(X8)———_|

Cylinder (x2) 5 ;
See 4.6 ~——Bottom o
H T/I ﬂ_ Bulkhead
Top of

_
Lift Hydraulic 4
|
_

Bulkhead——~__

——16MB - 12MJ

~——12MBHL-12MJT
(x2)

4
- 2n
>ooc3c_9,o_‘|\\ \ ww_ﬂ_”%moa m

Bottom of Lo
Bulkhead— |

Plastic Hose
Clamp

Pioneer Tips (x2)
(12FB)

Front of Scraper

Hose #

Length
(inches)

Ends

Qty

—

134

12MB -
12F1X45

38

12MB -
12FJX920

36

12FJX -
12FJX90

W IN

61

12FJX -
12FJX90

NN [N ]N

Crimp Numbers
on Hydraulic

Hose

(S/N PD1200 & up)
55



PULLDOZER ‘gem

Rear of Scraper

10MB-12MJ%0 ﬁ

(Xd)——___

Liff Hydraulic
Cylinder (x2)

3" x 20" x a../l

@

-

Accumulator

Pioneer Tips (x2)
(12FB)

E 12MJ-12MJ Cross

12FJ-16MJ

12MBHL-12MJT

s / Plastic

Hose Holder

Front of Scraper

DETAIL A
SCALE1: 4

Length
Hose # (inches) Ends Qty
12MB -
1 145 u_MM_nz_\_x%o 1
16MB-16FJX90 3 20 12FJX90 “
12FJX -
4 95 12FJX90 2
@ @l\O:.BU Numbers
on Hydraulic
m m Hose
|
DETAIL B
SCALE1:4
&

(S/N PD1199 & down)

56



PULLDOZER ‘{e&

Rear of Scraper

Apron Hydraulic Cylinder (x2)
(28401)

ﬂ Right Hand Cylinder

Left Hand Cylinder

(Sitting in Tractor) |/
(6) Outside
/ of _ax_m|/

(5) Outside
of 16x16

16"x16"x1/2"
\6\@ Square Tubing

(Sitting in Tractor)

i

Sequence Valve
Sequence Valve Block 2
(x2)
-Hose Numbers 2, 3, 4,7,8,and 9 HW_M% Hose

are all within the 16" x 16" x 1/2"
Square Tubing

- Make Sure Sequence Valve is
21/32" on Adjustment Nut

Crimp Numbers
on Hydraulic
Hose

Hose # A_W.M.M%my Ends Qty
L 213 | 580| 2
2 | 3 (50|
3| 67 |ihrixso| !
4 s |V | 9
5 ws || 2
s | 7 | Vx| 2
7| 138 | 50| !
8 | 125 (i35
9| 52 |\5ixs0|
i |98 [ BRL

6563

(21/32)

57



PULLDOZER ‘gem

12MJ-12FJX-12MJT

12MJBH-12MJ

12MB-12MJ90
(x4)

Right Hand Cylinder
(Sitting in Tractor)

12MJBH-12MJ
2MJBHR-12MJT

12MJBH-12MJ \

(X2)
16MB-12MJ90 e
16"x16"x1/2" S .ﬁ‘V\
Square Tubing I“
%@0 12FJ-6MJ 5 ’
3 <
/6 A“

Left Hand Cylinder
(Sitting in Tractor)

0

12FJX-12MJ-12MJT

6MB-6MJ ,oo @y

- Cylinders are identical, just

16MB-12MJ distinguishing orientation

(x2)
6MB-6MJ90

58



PULLDOZER ‘@eﬂ

Ejector Cylinder

(28402) |/t

Rear of Scraper

(4) Bottom
of Bulkhead
(1) Top (5) Top
of Bulkhead- of Bulkhead
- (3)
Bottom of
Bulkhead
16"x16"x 1/2"
Square Tubing

Front of Scraper

Length

Hose # (inches) Ends Qty
_ 132 | 1550 1
2 575 | 2 1
3 155 | |5 ixes :
& 137 | 1oPxo0iE| !
o | e ||
5 66 | 100x00tE| |
4 70 | 10000E| !
8 38 | 1oexes 1
? 64 | 15 ixes t

59



PULLDOZER ‘ges

12MB-12MJ90
(X2)

12MJBH-12MJ

T —

12MJBH-12MJ%0

16" 16" x 1/2" I

Square Tubing

12MJ-12MJBH-12MJT
12MJBH-12MJ

60



PULLDOZER \g@

4.10 Electrical Components

4.10.1 Light Wiring Schematic

Legend:

BK - Black

BR - Brown

W - White

G - Green

Y - Yellow

1- Ground

2 - Clearance
3 - Left Turn

4 - Elec. Brakes
5- Em::c_‘:

é - Tail/Running
7 - Auxillary

Electrical
Clamp

D

To Junction Box
14/4 x 430"

Looking in this
Direction

61



PULLDOZER \g@

Tighten all nuts
Install junction box lid
after assembly

Yellow Ring Connector (x2)

ID# 14406

Connect both black wires
Connect both white wires %

To Left Light

14/3 x 22" A
J/a)

Blue Ring Connector
| ID# (xé) 21455

T

R

7

Q

5

x

X

Bk W

o o

$ o

2~ s

&E\\O

4 A_

To Right Light
14/3 x 144"

Route the plgtall from the ted grommel Into the ambet grommet
Bring the 14/3 wire into the botom of the amber grommet
solder the plgtall conneclions logether to the 14/3 whe

Cover the connections with heat shrink

O o, —x
Q

=

RED PIGTAIL
1D% 21422

legend:

BK - Black
BR - Brown
W - White
G - Green W BK
Y - Yellow

AMBER PIGTAIL
1D# 21422

Lol P S

Left Hand Side
Looking from Rear

Right Hand Side

T e W]

S|@

>

/

L)

RED LIGHT
GROMMET
1D# 21725

RED FIGTAIN

AMBER LIGHT G

GROMMET
ID# 21723

To Junchion Box
14/3 x 144" (RIGHT)
14/3 x 22" (LEFT)

Junction Box

ID# 13648

To Tractor
14/4 x 430"

Legend:

BK - Black
BR - Brown
W - White

G - Green
Y - Yellow

ASSEMBLY IS NOW COMPLETE -

62



PULLDOZER ‘gea

5. Bolt Torque Values

FASTENER TORQUE CHARTS

[ BOLT CLAMP LOADS
Sugoested Assambly Torque Values

IHAMETER TesiE Froo¢ Cuawe ToRouE Teu FROOF Cuwe Tonoe

& THREADS STREMGTH Loan Loa DAY LIERKCATED STREMETE Loan Loap DRy LugsicaTeD

PER INCH M. PSI LB 1B FTLB FTLB K. PSI 1B 1B FTLB FTIB
1420 120,000 2700 2020 8 63 150,000 3,800 2850 12 ]
i 120,000 3100 230 10 12 150,000 4350 3,250 14 0
5/16-18 120,000 4,450 1340 17 13 150,000 £,300 4700 b 18
4 120,000 4,500 3700 13 14 150,000 B850 5200 1 0
¥B-16 120,000 5,500 4550 30 2] 150,000 5,300 £.880 45 5
i 120,000 1450 5600 ] B 150,000 10,500 7.000 50 5
111614 120,000 9,050 6780 50 35 150,000 12800 0,550 0 50
20 120,000 10,100 1570 5 o 150,000 14,200 10,650 B0 &0
1213 120,000 12,100 4150 5 3 150,000 17,000 12,750 1 a0
20 120,000 13,500 10,200 ] ] 150,000 18,200 14,400 120 5
1/16-12 120,000 15,500 11,600 1m0 @ 150,000 71500 16,350 150 L]
18 120,000 17,300 12,950 120 o 150,000 4400 18,250 170 130
58N 120,000 18,200 14,400 150 1 150,000 77,100 20,350 20 160
18 120,000 71,800 15,350 170 130 150,000 0,700 23,000 240 180
1410 120,000 8,400 1,300 0 o 150,000 40,100 30,100 380 00
% 120,000 3170 3,780 30 m 150,000 44800 33,500 20 n
1/8-9 120,000 39,300 H 450 430 0 150,000 55,400 41,500 &00 450
14 120,000 43300 32,450 m 350 150,000 61,100 45,800 B70 500
14 120,000 51,500 500 &40 =il 150,000 72700 54,500 a0 5a0
14 120,000 57,700 43300 TH 0 150,000 1500 61,100 1,020 760

When 1sing anti-seize, reduce the ubed chart reading by 20% to properly torque.
Biways lubricate and use lubed torgue values.

NOTES:
The abowe racommended assembly torques are offered & a quide only. Torque

specifications. especially for critical joints, should be determined under achual assembly

conditions due to the many variables involved which are difficult to predict and do
affect the tomque-tension relationship.

The abowe racommended clamp bads ara based on 75% of the minimum specfisd
proof Inads for eath grade and size.

Torques for Grades 5 and 8 were calculated based on
the following relationship:
T=RDP
Where: T = Torque (it )
[} = Nominal Diameter (in)
P = Clamp Load (&)
R = Tightening Coefficient
Thiz vl of R & assumed to be oqual to 20 for dry, unplated conditions and equal to

& for lubricated, including plated, conditions. Actual values of R can vary between
105 and .35 for commonty encountered canditions.

FRACTIONSL MERSIRENENT
Cap Scaewr|  NuT
YEn TERGALE Boir WaENG | WRERCH
STRENGTH PROOF LOAD STRENGTH MM, STRES M. DIANETE SEE S
Caae APPUCNRL SIS | STRESS (P STRES: (PE) ) o |we |
SRECES 174w 1" diameter B5,000 02,000 120,000 o |12 17?7
over 1" diameder i 14,000 81,000 105,000 B ar1E /16
1-1/2 damater 6 |58 11/16
SBE Gr. B 174 o 1" diameler 120,000 130,000 150,000 12 a4 KA
/16 13716 bl
5B 15716 15/16
. /4 1-1/8 1-1/8
Fundsm_lndﬂ‘ntm Camversion 8 159 | 15018
b2 = imch b ) T ST I T
Examplz- 31 x 12 = 108 inch Iy /B |16 | HI6
1144 11108 1-1/8
18 | 2176 | 21016
2 | 2104 2-1/4
134 | 2578 2-5/8
. T T
214|338 318
P— . - - . . 17 | 3304 314
perial hias made a concerted effort 1o provide acowraie information inits catdiog and on its website, howewer Imperial assumes no
responsibility for the accuracy of the information. All information publishod by Imperial in it= calalogs, markoting fterature, and on is 234 (4178 +1/8
websitn i provided "as is” without wamanty, @oprossed or implied. rr:‘p:ﬂala'id it wondors disclsim all wamanties, axpressed or T 4142 412 G
implied inclding, without imitation, waranties of menchantability and finess for & particular purpose. f=l]

63



FASTENER TORQUE CHARTS

PULLDOZER ‘fea

GUIDE FOR PREVAILING-TORQUE LOCK NUT ASSEMBLY TORCUES (CAD AND WAX, GRADE B, C,
AND GRADE G FLANGE MUTS) LOCK NUT STANDARDS FROM IF1-100 REQUIREMENTS

Torque-TEnsion Requiremsnts
GRADE B GRADE € GRADE G
FEENELY AEEEMEL RESEMELY
i CLanF Loan ToroE CLamr Loan Toruue Cuawr Loso TomoEe

Thrzads P IncH (L8} Man. MPL L] Max. Tk, {8} Tila. Tk,
1/4-20 2000 25" . 2850 115" &5 1550 50 o
1/4-28 1300 Eli B 3250 115 &5 3350 T80 e
EMe-18 3,350 150" o™ 4,700 150 13 4,700 o 55
Ee-24 3,700 160™ 1o 5.200 L | 140 5200 i 5
LB-18 470 i 45 £.850 i o] 8,550 32 n
LB-1 5,600 ] 1& T.800 5 | 1500 33 2
T6-14 &,800 32 i 2600 4 K1l 0500 1 34
TN&-20 1.550 kL] 4 10,700 a kLl iy e 1] 40
14213 5,080 50 5 12,800 625 45 12800 BS ]
1/2-20 10300 525 35 14.440 T 50 T A0 :E] 59
216-12 11.500 1m 50 16400 % 1 16.400 120 BD
16-12 13.000 115 ala 18,500 W 10 18,300 1532 BE
S/B-11 14500 55 T 20,500 1325 50 20,300 143 a5
S/B-18 16,300 575 TLh 23,000 135 50 23000 173 115
a-10 11,300 165 135 3000 210 155 30,100 240 160
416 33,5800 165 130 33,600 210 155 33,600 210 1T
Tia-8 29500 50 185 41,600 ms 25 41600 360 260
TiE-14 32400 m 200 45,800 ms 25 45800 403 47
1-8 38,700 375 215 54,600 425 380 54 600 530 410
1-12 42300 395 20 54,730 450 380 539.750 — —
1-14 43,000 400 300 61,100 500 3625 61,100 643 37
1-1/8-T 42,100 404 254 69,000 535 454 69,000 — —
1-1/8-12 47,500 43T m Te 800 632 453 T6.800 — —
1-1/4-T 53500 513 35 B1.000 Tia 573 BT.000 — —
1-1/4-12 59,700 549 a2 2,600 Ta2 5N 06 600 — —
1-3/8-5 £3.500 &2 445 104,000 Bil 85 104,000 — —
1-3/8-12 12500 &M 503 T18.000 5 86 118,000 — —
1-1/2-5 17,500 145 545 127.000 1.075 aar 127,000 — —
1-142-12 &7.700 BaT 605 142.000 1.150 aar 143,000 — —

» (lzmy lads for the Grece B lock nuts ezual 75% of the bok proof loeds spedfied for SAE 1429 Grads 5, 2nd ASTM A-445 bolls
[zme Inads for Grade € lock nuts egusl 75% of the bok proaf koads spacifi=z for SAE J-429 Grade 8, 2nzl ASTM A-354 Grade BD bolls

= IFI-100 02 nat govem lock nuts above 1°. The vakies shown In th chart er= to be sad 25 3 mid-range guidsine

** Torgee values for 1/4° and 5./16" sizes are i inch |b. AN other torque velues are in foot ko

METRIC TORQUE CHART FOR HEX HEAD CAP SCREWS

TORQUE CHART FOR STAINLESS STEEL CAP SCREWS

MewTon MiTess Foot Poummes (srraan.) e 1848
LT Cuams | Zmc P | Umpisim | Zec Puaten | Ukeamen Class SizE oL PH-1E
Wx O | B2 T 12 230 T iz o) T
Mix EPEh | BE 81 55 458 4 &40 127 121
Mix100PRh | BS 104 95 150 113 g2 207 198
Tx100PEh | 88 1740 155 1275 143 &3t 30 20
WEx135Pmh | BE =1 70 1875 1735 wd | z:s g
WEx100Ph | BE Fal ] 5 0 1838 e | m T
W0k 150Mm | B2 51 450 Bk | 4= ‘i“'ﬂ ;3“ e
W% 1.00Mm | B3 510 520 215 | oo !.fl:-'-w mun ::f;:
Wiz 125k | Bs &4 a0 a5 | wm 5Mé .
M2z 175k | B2 g1 790 g5 | g8 el | ann | e
Mi2x1250m | B2 % B0 r2m | a8 1"“;_;: 3;1; g;ﬁ
W12x 1500 | A= @ B3O gamn | eass N T
Wiz 100PIh | BE 400 1540 WEM | ST wissa | size | wos
Wi x1500h | B2 1500 1#40 N | ms i | sea | o
WIEx100PEn | B2 7150 1% WE | e i | ea | oz
W18 x 2.50 Plkch BE -k HE 2800 15 Py lii] We-12 30 80
M0 x2150Ph | BE aan e mw | 285 sisw | e | men
MI2x150Pih | A= &0 5300 Em | wrs 211 | 10 | 1m0
M xim0Pn | 6= M0 8700 s | s0280 sen | vame | 12w
Mx10DOPRh | 108 | 155 W 1183 1050 1490 | 15820 | 15300
MEx135Pmh | 08 | ia 30 | s 148 | 1550 | 1490
Wax1sMm | e | = 880 se3s | g0 wes | 2430 | 23ma
Wzxltspen | 1oe | 1e0s M4 a5 | oTm we1n | 2420 | znan
WWdxz00Pen | 109 | 2so 180 15T | T T2 15950 | 3a4o0
Misx200Pen | 109 | 0o 800 mw | nam 1 12500 | a1100

PHONE: 1-800-558-2808

FAX: 1-800-553-8769

64

(=4

WEB: www.imperialsupplies.com n



PULLDOZER ‘{?

6. Troubleshooting

The following is a list of some operational problems which may be encountered in the
use of scrapers.

NOTE: As the operator gets more familiar with the techniques of using scraper, some
of the following problems will disappear. Each operator will develop his or her own
techniques of scraper operation over time.

Symptom Problem Solution

Load scraper in lower gear
Raise scraper to reduce cutting depth
Load scraper in higher gear
Raise Scraper to reduce cutting depth
Load scraper in lower gear
Raises scraper to reduce cutting
depth
Check hydraulic oil level. Refer to
tractor operator manual.
Check hydraulic oil filter(s) for
clogging. Refer to tractor operator
manual
Adjust hydraulic oil flow through
hydraulic remotes. Refer to tractor
operator manual
Increase engine RPM’s
Service hydraulic system. Refer to
tractor operator manual

Tractor stalls

Tractor Tires spin

Scraper gouges
when loading

Slow hydraulic
pressure from low
flow, low pressure,
or foamy oil

Scraper will not load

properly Tractor is not getting | Refer to tractor’s operator manual for
maximum tractor scraper tractor ballast
from all tires recommendation
Check blades for wear, reverse the
Cutting edge not blades or replace if needed
biting Lower scraper to increase cutting
depth
Cutting edge biting | Raise scraper to reduce cutting depth
too much
Scraper loads slowly Refer to operators manual for

different blade configuration to
increase loading ability
Scraper load size is | Inadeep cut situation, load scraper
not satisfactory or going downhill when possible
full after loading Alternate cut patters left to right, so
that a ridge left behind by the frost

65



PULLDOZER ‘{?

Scraper will not load
properly

Scraper load size is
not satisfactory or
full after loading

bit or stinger can be centered by a
following load

Lower center section of cutting edge
into the frost bit or stinger position

Cutting edge may be worn, reverse
or replace the cutting edge

Refer to tractor’s operator manual for
scraper tractor ballast
recommendations.

Uneven or rough cut
and fill areas

Scraper is duck
walking or wash
boarding

Cut deeper at slower speeds

Check tire air pressure

Lower or replace routers

Start the cut deeper

Loading heavy on
one side

Check tire air pressure

Load in a straight path

Rough fill areas

Eject material at grade or within 6
inches (15.24 cm) above the ground

Ejector or lift and
lowering problems

Cylinders won’t
move

Check hydraulic quick-couplers

Check hydraulic cylinders for
leakage

Check hydraulic remote setting for
hydraulic flow, in tractor. Refer to
tractor operator manual

Check safety stops to make sure they
are not in place

Apron and ejector
cylinders moving at
same time

Apron and ejector
cylinder not in
sequence

Refer to section 2.9.4 Sequence
Apron and Ejector Valve for
instructions

66




PULLDOZER \:@

NOTES

67



